For Husgvarna Parts Call 606-678-9623 or 606-561-4983

HJHusqvarna | [ [

Ride Mower

LT 125

HVLT 125 AE

Repair Parts Manual

Www.mymowerparts.com



For Husgvarna Parts Call 606-678-9623 or 606-561-4983

Www.mymowerparts.com



‘repArfp %{—-;gusqyarna Parts CaII 60646V8:96\2§@r£696 561- 49&3{;é 0

ELECTR!CAL

i

.':1 ‘10;“; @ 13

“&40@ 2 @22

11 -
2 36 )
\ & B 18 H\ To Electric
\% Clutch
A

To Engine ~
-ﬁgﬁ\ltemator

To Engine
Kill terminal

F
KEY  PART DESCRIPTION /@ 5 52
NO.  hO. F N
1 532123198 Wing Nut 1/4-20 KEY PART DESCRIPTION 5
2 819091016 Washer 8/32x 5/8 x 16 Ga NO. NO.
3 532102478 Guard-Terminal 32 532109596 Clamp-Hose
4 872240460 Battery Bo't (Bolt-Carriage, Rd. Hd. 33 810050400 . Lockwasher 1/4
Sq. Neck 1/420x 7- '1/21 .34 8733504C0 Nut-Hex Jam 1/4-20
5 532121537 Battery : ' 35 BV74780408 Bolt-Hex 1/4-20x 1/2 Gr. 5
68 532124886 Battery Tray 36 B73510400 Nut - Keps, Hex  1/4-20
7 532123827 Harness - Ignition (includes itam 30 A} - 37 B74780412 Bolt-Hex i/4-20 x 3/4
10 532110859 Harness-Light Socket 39 873220400 Nut-Hex 1/4-20
11 532124883 Buib-Light 40 . 811050400 Washer-Lock 1/4 Ext. Tooth
12 E32100541 Tube-Batiary Tray 43 810040400 Lockwasher 1/4
{3 532124758 Cabla Tie 45 532108824 Fuse-30 Amp.
i4 532104445 Switch - interlock - Clutch 48 532124800 Ammeter
15 B32124503 Cable-Battery (Battery to Solenaid) 47 532124601 Bracket-Ammetar
16 532102872 Ignition Switch 48 810101006 Lockwasher No. 10
18 532109788 Nut - Ignition ' 49 873911000 Nut
19 532122147 Kay 50 819070818 - Washer 732 x 1/2x 18 Ga.
20 532109084 Solenoid 51 532102501 Loop-Wire Tiller Attachment
21 532110712 Switch-Light 52 532124895 Clip - Insulated
22 873880400 Nut - Crownlock 1/4-20 53 811030400 Lockwasher - Int/Ext. Toolh, 1/4
<24 532124780 Cabls - Battery (Soienoid to Star?er) 54 532106315 Dioda Assembily
26 532124783 Terminal Cover (FFor Solencid) 55 532126016  SwilchPTO
27  B32124770 Cablo-Battary (Battery to Ground) 56 532124932 Nut-Hex
3¢ 817021008 Scrow-Tap. Hex Hd. No, 106-24 UNG 57 532108787 Bezstl, Igniticn
30A 532109748 Relay 58 532121305  Swikch, Plunger
31 532124936 Clip-Fuel Line 59 532121264 Caps, Batlery Set
; 60 532121549 Docal - Battary




~ For Husgvarna Parts Call 606-678-9623 or 606-561-4983

£r OSURES
! 66

5349 5
e @i :
. ==3123
GG HH 51 51 0 S0y x vz
Py 52 €hea |
52 Y @83 = 37

g 76 9y (=)s1 o 37 11105 ©103 Y g4
115 s ) 52 @103 ey

N @ b4 @103




For Husqvarna Parts CaII 606 678 9623 or 606- 561 4983

ENCLOSUHES

iy
iﬂo.

BALBRBACEBASHEEARLARYBBRBELY INYR

BRI U e T Booummnn N oo

[
E

PART

N Q.
532120068
532126038
532125588
532124845
532124721
532124182
532124846
£3z108821
532110853
532106265
532124130
532121251
532124297
532106784
532704618
532128007
532104613
532106395
532110855
532126688
532105419
532110854
532124298
532110852
832124847
532110828
532105464
532121277

EARIRIA0E

) Ca
Dadie sl

532124850 .

532105465
E32121144
873680500
8181516186
532124848
811020400
532124720
532106202
532124161
532125684
532124186
872170410
532124749
532126677
532005479
810080400
B73490400
874760612
819131312
873680800
874760616
818131616
817211610
532104785

i SN

DESCRIPTION

Adjustment Knob

Decal - Side Panel

Decat - Side FPanei, RH
Panel - Side, LH.

Dash Plate

Dashboard

Dash Assembly - Lower
Dacal - Instruction -
Bracket Assembly R.H.
Plate - Support, Batlery
Suppaort Assembly - Dash
Foam Strip

Decal - Hood, L.H.

Strap Assembly - Hinge, Rear
Strap Assembly - Hinge, Front
Hood

‘Bezel Assembly

lens

Suppart - Grill, L.H.

Grill Assembly

Strap - Gnll

Support - Grill, R.H.

Decal - Hood, R.H.

Bracket Assembly LH.
Panal - Side, RLH.

Panel - Dash, R.H.
Foolrest- R.H.

Chassis

Drawhar

Bushing Snap

Panel - Dash, L.H.
Footrest-L.H

Shotlder Bolt

Locknut - Gripeo, 5/16-18
Washer 18/32 x 1 x 16 Ga.
Sadde :

Lock Washer 1/4 Int./Ext.
Bushing - Steering
Refloctor - Tail light

Spring - Comprassion
Decal - Fendar

Saat

Bolt, Roundhead 1/4 - 20 x 11/4
Fender '
Decal - Cluteh/Brake

Piug - Button

Washer - Lock 1/4

Wing Nut 1/4 - 20

Bolt- Hex 3/8 - 16 x 3/4
Washer 13/32 x 13/16 x 12 Ga.
Nut - Crownlock 3/8 - 16
Bolt~ Hex 3/8 - 16 x 1
Washer 13732 X 1 X 16 Ga.

" Screw - Hax Washer Hd. Tapping 10- 16 x 5/8

"J" Fastener

- 1 1-

91 @64 £ 111 52

sz D s2

WWWAYMO

KEY
NO.

S5
£
&0
61
&2
€3
54
£5
65
67
&3
£5
Y
72
73
74
75
76
78
Fie]
81
82
&3
84
g5
8
87
&8
&
9%
9
£4)
a3
o4
&6
2]
g7
23]
28]

- 127

PART
NO,
817490812

532121236
817480512

532124815
5321057561
873680400
874760620
873510800
817450608

532124849
532108885
532105838
532105839
810040600
817431008

874760632
873510500
532105509
874180572
B17160412
53ziz20822
532121794
819171720
819131212
872140808
532121251
874191008

810071000
532125004
532105808
874881020
532007206
873731000
532105511
532105513
532105529
832105531
818070818
532109199
532109740
532108105
532121589
819131614
532124834
817450616

810040400
532110438
632121251
811050400
873450400
811050800
819001216
873220400
B19111116
532005320
532124666

©oatetiziz

haztaiast
g161t11216
532121249
532121250
532123976
874641008
873851000
532004171
532121246

DESCRIFTION

Scraw - Hex Washer Hd. Thd, Rolling 3/8 - 16 %
34 Type TT
Spacer
Seraw - Hox Washer Hd, Thd. Rolling 5/16-18 x
34 Tyoa TT
Baoli - Shoulder 1/4-20
Siud 1/4 Turn
Mut - Crownlock 1/4 - 20
Bolt- Hex 3/8 - 16 x 1-1/4
Nut - Keps 3/8-16
Screw - Hex Washer Hd. Thd. Ferming - 3/8 - 16
x1/2Typa TT
Pan - Seat
Muffler Guard
Hetainor - 1/4 Turn
Raceplacle - 1/4 Tum
Washer - Lock, 3/8
Screw - Hex Head Self Tapping, No. 10 - 16 X
12 Typa B
Bolt-Hex 5/16-18 x 2 Gr 2
fut - Keps 5/16-18
Bracket Assembly - Fender
Screw - Mach. 5/16-1B8 x 3/4
Screw-Hex Washer Hd. 1/4-20 x 3/4
Decal - OPEL, Caution
Cover - Access
Washer - 17/32 x 1-1/16 x 20 Ga.
Washer 13/32 x 3/4 x 12 Ga.
Bolt - Carriage 3/8 - 16 x 3/4
Pad - Foolrest
Screw - Cross Recess Pan Hd. Machine 10-24
x1/2
Washer - Lock, Na. 10
Nut - Weld
Latch - Hood
Screw - Machine Cross Hecess 10-24 x 1-1/4

 Spacer - Split 10 x 3/4

Nut - Keps 10-24

Strap Assembly - Fendar
Brackat - Pivot, Seat

Bolt - Shoulder 5/16-18

Nut - Push

Washer7/32x 1/2x 18 Ga.,
Deacal - V-Belt Drive, Schematic, Tractor
Baffle-Rear, Upper
Baffle-Rear, Lower

Decal - Strip

Washer 13/32x 1x 14 Ga.
Grommet

Screw - Hex Washer Hd,, Thd. Rolling v
B-16x1

Washer - Lock 1/4

Grommet

Foam Strip

Lock Washar 1/4 Int. Ext.
Wing Nut 1/4-20

Lock Washar 3/8 Ext. Tooth
Washer 9/32 x 3/4 x 16 Ga

Nut - Hex 1/4 - 20

Washer 11/32 x 11/18 x 16 Ga.
Clip - Insulated

Clip - Insulated

Washer - 11/32 x 3/4 x 12 Ga
Foam Strip

Washer - 11/32 x 3/4 x 16 Ga.
Spacer Split - 0.28 x 0.88

*Spring - Comprassicn

Nut - Hex, Flanged 1/4-20 UNC

Screw - Slotled Pan Head, #10-32 x 1/2
Nut - Keps, #10-32 UNF

Clip - Insulated  +

Bracket - Switch Mount




e w A -

POWER & MECHANICAL CONTROLS GROUP

For Husgvarna Parts Call 606-678-9623 or

WWWE iflymdtverparts.com

-mmn_.-hom%

G
70

30 i3 @71
& 12

F

=

56 .32

13

o
‘@,}f 83

& 14
& 14

OPTIONAL EQUIPMENT

Spark Arrester Kit




ST A U

E RPN JOE VIS P

POWER & MECHANICAL CONTROLS GROUP

KEY PART

b el ek b oed ad g
M-I WO ~J0 0T H Whe —+

NO.

532124872
532123102
532125799
532124055
532124462
817020806
532108028
532123487
532005277
532400707
813131316
813280336
813200300
8721406086
532008545
532121006
532104777
532110810
819151216
812000037
817720410
532105844
532071673
819252016
817490612
532104917
819131312
8760203083
532125005

532110448
b32122424
532001572
532120183
532110447
532124516
532110807
532124670

DESCRIPTION

Pedal Cover

Bracket Assembly - Cluich

Muffler

Control, Throttle/Choke

Fuel-Cap Assembly

Screw - Hex Hd. Thd. Cutting 8-32 x 3/8, Type T
Tank- Fuel

Hose Clamp

Fuel Line e
Engine 14 HP, Type No. 1211-01 15 7 >
Washer 13/32 x 5/8 x 16 Ga.

Std. Pipe Nipple

90 Elbow 3/8 NPT

Bolt Rd. Hd Sg. Neck 3/8 15 x 3/4

(asket, Mufiler

Rod Assembly - Lever

Retainer. Belt, Chassis, L.H.

Trunnion - Stop, Depth

Washer 15/32 x 3/4 x 16 Ga.

Kiip Ring

Screw- Hex Washer Hd Thd. Cutting 1/4-20 x 1/2
Rod- Brake, Park

Plunger Cap

Washer 28/32 x 1 - 14 x 16 Ga

Screw - Hex Washer Thd Rolling 3/8- 1 § x 3/4
Baffte . Vertical

Washer 13/32 x 13/16 x 12 Ga.

Cofter Pin 3/32 x 1/2

Screw - Hex Washer Hd. Thd. Relling 3/8-16 x 1-
14 Type TT

Lift Link - Adjustable

Shaft Pedal Foot

Holt Pin 3/16 x 1

Bearing, Nylon

Trunnion, Lift

Shafl Assembly- Lift

Nut - Hex Special

Retainer Spring

KZY PART

NO.
44
45
45
46
47
48
45
50
51
54
55
56
57
58
59
60
61
62
63
64
65
66
68
£9
70
71
73
74
75
76
77
78
78
80
81
82
83
84
85

NO.

532109413
532122364
532124526
532124874
532121002
819211816
532121891
812000022
532006431
532123789
532123766
873680600
532110029
5321140729
532105708
532123205
874760624
532110812
812000039
5321057C9
532105710
876020412
532003645
532008710
874780408
810040400
873360700
874780412
532100228
532091084
873350600
532110013
532110012
817490508
874780624
532005320
873510600
873710700
532124803

DESCRIPTION

Grip- Handie-
Plunger- Lever, Hand
Button - Plunger
Spring .
Lever Assembly, Hand Kit {inciude Key No. 21
Washer 21/32 x 1 x 16 Ga.

Handie - Adjust, Lift

E-Ring

Pad - Spacer

Bellcrank Assembly

Fulley - Idler

Locknut 3/8 - 18

Link - Lift

Rod-Adjust, Lift

Bearing

Retainer Belt

Bolt - Hex 3/8 - 16 x 1-1/2

Washer- Hardened

Ring- Kiip '

Spring- Return, Clutch

Link- Cluich

Pin- Cetter 1/8 x 3/4

Bushing

Stem-Tank, Fuel

Bolt - Hex 1/4 - 20 x 1/2

Lockwasher 1/4

Nut Hex Jam 7/16 - 20

Boit - Hex 1/4 - 20 x 1/4

Tube Assembly - Exhaust

Plug - Oil Drain

Nut - Hex Jam 3/8 - 18

Bracket - Heat Shield

Heat Shield

Bolt - Hex Thread Cutling 5/16 - 18 x 1/2 |
RBolt,Hex Hd. 3/8 - 16 x 1-1/2
Clip,Insulated

Nut,Keps 3/8 -~ 16

Nut,Crownlock 7/16-20

Spark Arrestor Kit

~F

bsnH JoH

S

£8617-195-909 10 £296-8/9-909 |12 Siied eulen




* For Husgvarna Parts Call 606-678-9623 or 606-561-4983 .

N DRiIVE GROUP




For Husqvarna Parts CaII 606- 678 9623 or 606 561 4983

DRIVE GROUP

—-.--.....--q — -

KEY PART

NO.

21

NO.

5321069070
532108236
817021008
532105730
532121218
532125307
819131312
532105864
873680600
872140606
819171518
532121599
532009135
532123874
B732208G0
532106308
532121598
532105848
532109841
532125005
810046700
874760644
532004470
532106180
532123770
532123662
532123663
532004921
874780512
873680500
874760616
5632108218
873380600
532126197
532109169

819382616

532110738
872140506

o

-3 N

QY= °

DEGCRIPTION

Retainer Belt

Brackel- Swiich

Screw-Tap. Hex Hd. 10-24 x 1/2
Keeper- Belt, Engine

Keeper- Belt, Engine

V-Belt, Drive

Washer 13/32 x 13/186 x 12 Ga.
Bracket - Suspension

Nut - Crownlock 3/8-16

Boit - Rd. Hd. Sq. Neck 3/8-16 x 3/4

Washer 17/32 x 15/16 x 16 Ga.
Arm Assembly - Suspension, L.H.
Retainer - Spring

ldler - Flat

MNut - Hex 1/2-13

Trunnion - Lift, Lower

Arm Assembly - Suspension, R.H.
Bolt - Shouider 3/8-16

Puiley- Engine

Bolt - Hex 7/16-20 x 4

Washer- Lock 7/16

Boll - Hex 3/8-16 x 2 - 3/4.
Spacer

Clamp

Strap - Locator

Keeper - Bal, L. H.

Keeper - Belt, R, H,

Spring - Retainer

Bolt - Hex 5/16-18 x 3/4

Nut - Lock 5/16-18

Bolt - Hex 3/8-16 x 1

Clutch - Electric

Centerlock Flange Nut - 3/8-16
Washer - 15/32 x 1-3/8 x 1/4
Locator - Clutch

Washer

Spring Washer

Bolt Rd. Sg. Neck - 5/16-18 x 3/4

D
?23 3
35 11

@C::@'n

www.rhfmoerparts.com

.
4 gm ?43
@1 @I



' For Husqvarna Parts Call 606-678-9623 or 606-561-4983 -

STEERING, FRONT AXLE AND WHEELS

www.frtymofierparts.com



- For Husqvarna Parts Call 606-678-9623 or 606-561-4983 - -

. STEERING, FRONT AXLE AND WHEELS

KEY
NO.

O~ OO h RO~

PART

NO.
532124416
873940800
532100712
532124415
532100711
812000029
5321217489
532008040
532106222
532059304
532106732
532065139
E32059192
532108075
874761060
532105654
8738105090
819272018
532121334
532110438
810040600

8736106600,

532105727
532108557
532074580
871253208
532109432
532108684
532106126
532101930
532002882
532124931
532108683
532105656

.532122819

873901000
532003366
532124577
532000278
632121748
532106943
532106945
532105664
532105863
817450508
810040500
817490616
532109818
532108685
819111216
532121232

DESCRIPTION

Insen - Steering Whee!

Nut - Hex Toplock Jam 1/2-20
Washer 17/32 x 2-1/4 x .160

Steering Wheel - 13"

Adapter - Whee!, Steering

Kiip Ring

Washer - 25/32 x 1 1/4 x 16 Ga.
Bearings - Wheel, Front

Tire - Rib Tread 15 x 6.00-6 (Tubeless)
Tube - Tire {no! furnished with Tractor)
Rim Assembly - 6 Front {Inc. 2 each Key No. 8)
Stem - Valve

Cap - Valve

Axie Assembly - Front

Bolt - Hex 5/8-11 x 3-3/4

Spindle Assembly. - R.H.

Nut- Hex 5/16-24

Washer - 27/32 X 1-1/4 X 16 Ga.

Tie Rod

Bearing

Lockwasher - 3/8

Nut - Hex 3/8-24

Drag Link .

Shaft Assembly - Steering

Spacer

Bushing - Steering Rod

Bracket Assembly - Steering

Gear - Sector

Woodruff Key - 3/16 x 3/4

Washer - Hardenad
Drive Pin - 3/16 X 1

Bearing - Thrust

Rod - Steering

Spindle Assembly - L.H. '
Screw - Hex Washer Hd. - Thread Forming - Type T1T-3/8- 16 x 3/4
Nut- Lock Flange, 5/8-11

Bearing

Cover - Wheel, 8", Front

Grease Fitting

Washer 25/32 x 1-5/8 x 16 Ga.
Spacer - Shaft, Steering

Tube - Shaft, Steering

Suppori - Saddhe, Front

Support - Saddle, Rear

Screw - Hex Washer Thd. Rolling - 5/16-18 X 1/2
Lockwasher - 5/18

Screw - Hex Washer Hd. Thread Forming - Type TT - 3/8-16 x 1
Nyliner - Snap In

Gear - Pinion

Washer-11/32 X 3/4 X 16 Ga.

Spindle Cap




W02 's1md3/&£wﬂ%mmm

TRANSAXLE AND REAR WHEEL

£86-195-009 10 £296-8/9-909 |[eD Sked euleAbsnH JoH



TRANSAXLE AND RE

ARWHEEL

KEY PART

NO.

NO.
532106108
532106268

532124928

532108502
532123583
532109878

532121274
876020412
532108843
532124379
532105700
819151216
876020416
532108362
819091210
871040412
810040400
532106988
532110437
819131316
532106157

DESCRIPTION

Rim Assembly 8" Rear

Tire 18 x 9.50 - 8 (Tubeless)
Tube - Tire (not furnished with
Tractor)

Spacer - Split

Key - Square 3/16x 2
Transaxle - 6 Speed, Model
No.4150-61 .

Knob - Control

Cotter Pin - 1/8 x 3/4

Piaie - Red, Shift

Rod - Shifter

Spring - Torsion

Washer 15/32 x 3/4 x 16 Ga.
Pin, Cotler 1/8 x 1

Washer - Shift Plate

Washer 9/32 x 3/4 x 10 Ga.

,Bolt - Hex 1/4- 28 x 3/4, Gr.8
"Washer - Lock 1/4

Spring- Rod, Brake

Rod - Brake ¢
Washer 13/32 x 13/16 x 16 Ga
Plate - Strap, Torque

KEY
NO.

32

PART

NO.
532110422
532124996
532105842
532109167
812000028
532121748

532125096
532123666
532059192
532085138
812000001
874760644
873680600
874760812
817480512

532124578
873680600
532121748
874760616

873350640

DESCRIPTION

Spring - Brake Return

Clip

Strap - Torque

Bracket - Transaxle

Ring - Klip

Washer - 25/32 x 1-1/4 x 16 Ga. {
to 4 as required) .
Woodruff Key - 3/16 x 34
Pulley -Transaxle

Cap - Valve

Stem - Valve

E-Ring

Bolt - Hex 3/8-16 x 2-3/4

Nut - Lock 3/8-16

Bolt- Hex 3/8 - 16 x 3/4

Screw Hex Washer Hd. Thd
Forming, Type TT 5/16 18 UNC x
3/4

Cap - Hub, Rear

Nuf- Centerlock 3/8-16
Washer 25/32 x 1-5/8 x 18 Ga.
Bolt - Hex 3/8-16 x 1

Nut - Hex Jam, 3/8 - 16

Mo

£861-T95-909 40 £296-829-909 |[eD SHed eureAbsnH 1o



Y MOWER

+ For Husqvarna Parts Call 606-678-9623 or 606-561-4983 -

764 o
WWW.mymowerparts.com



?8

For Husqvarna Parts Call 606 678 9623 or 606- 561 4983

MOWER'

} PART

N

DO~ Uik o D,

o

27

29
3G
31
32

NO.

532108085
5321214259
532008417
873680600
819111216
872140505

5321058886
532110452
532106734
532106735
532188736
532105814
532165304
5321058662
532105744
532004921
532109835
873680500
532109598
532108597
872140508

532109820

532109503
532109504

532126152

874760632
532123552
5321056802
532121316

96 =0 >

8}
&

DESCRIPTION

V-Belt

Housing Assembly - Mower
Runner - R.H.

Nut - Lock, 3/8-16

Washer - 11/32 x 3/4 x 16 Ga.
Bolt - Rd. Hd. Sq. Neck., 5/16-18
x 5/8

Bracket - Dellector

MNut

Spring - Deflactor

Hod - Hinge

Deflector - Shield

Decal - V-Belt Schematic
Cap
Link - Paraliel

Pin - Hinge Front

Spring - Retainer

Pin - Hinge, Hear

Nut - Lock 5/16-18

Bracket - Lift, R.H.

Bracket - Liit, L.H.

Bolt - Rd. Hd. Sa. Neckiage 5/16-
18 x 3/4

Instruction - Caution Decal
Support - Arm

Stop - Deck, Front .
Decal - Safety Standard (Model
YT140CR)

Bolt - 3/8-16x 2

Arm - idler

Spacer

Pulley - Idier

)=
—_ N

th
]
o

SR==11C
° .n
@@C‘«@D

4 i

£

KEY
NO.
33
34
35
39
37

39
40
41
42
43
50

51
54

55
63
65
67

68
69
71
72

75
76
77
78
79
80
61

X

g 20

PART

NO.
532106513
5321046646
532121687
5321008668
B17480614

532121263
819132012
810430600
874610624
532108250
872140606

532110445
5321065857

532108673
815111018
532125074
872140610

532121349
8151313186
819141610
8721108C6

532108647
532108776
532108729
815151610
8151516186
874760512
876020412

fw e mw = - - -

DESCRIPTION

Washer - Wear, 1/18

Bracket - Nose Roller, LH. .-
Mandrel Assembly

Plate - Support, Mandrel

Screw - Hex Washer Hd. 3/8-16 %
7/8

Blade - 38"

Washer- 13/32 x 1-1/4 x 12 Ga.
Washer - Lock, 3/8

Bolt - Hex 3/8-24 x 1-1/2 Gr.5
Spring - Ext.

Bolt - Rd. Hd. Sq. Neckiage 3/8-
16 x 3/4

Piale - Support

Bracket - Suspension., Rear,
R.H.

Bracket - Suspension., Rear, L.H.

Washer -11/32 x 5/8 x 16 Ga.
Runner - L.H.

Bolt - Rd. Hd. Sq. Neck. 3/8-16 x
1-1/4

Decal - Warmng

Washer - 13/32 x 13/16 x 16 Ga.
Washer-7/16 x 1 x 10 Ga. )
Bolt - Hd. Hd. 5g. Neckiage 3/8 -
16 x 3/4

Bracket - Nose Roller, H.H.

Fin - Pivot

Roller - Nose

Washer - 15/32 x 1 x 10 Ga.
Washer-15/32x1x 16 Ga.
Boit - Hex 5/16-18 x 3/4

Cotter Pin- 1/8 x 3/4




	Electrical
	Enclosures
	Parts List
	Power/ Mechanical
	Parts List
	Drive
	Parts List
	Steering/ Front Axle/ Wheels
	Parts List
	Transaxle/ Rear Wheel
	Parts List
	Mower Deck
	Parts List

